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ASSEMBLY INSTRUCTION

ROMULUS - DRESSER WITH

MIRROR

ITEM CODE - 72594

Imported by Amart Furniture Pty Ltd, Qld, Brisbane Australia.

for any assistance to assembly or for missing parts please phone

Amart Furniture, Customer Service Freecall 1800 351 084

Imported by Amart Furniture Pty Ltd, Qld, Brisbane Australia.

for any assistance with assembly or for missing parts please phone

Amart Furniture, Customer Service Freecall 1800 351 084
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BEFORE YOU START :

1.      Choose a clean, level, spacious assembly area. Avoid hard surfaces that may damage the product

2.      Take care when lifting. Product should be assembled as near as possible to the point of use

3.      Ensure that you have all required contents for complete assembly

4.      Always read the assembly instructions carefully before beginning assembly.

5.      Keep all hardware parts and packaging out of reach of small children.

6.      Do not over tighten the screws and bolts as this may damage the threads

PRE-ASSEMBLY PREPARATION

72594

ALLOW 20 MINUTES 1 PEOPLE REQUIRED

ADDITIONAL TOOLS REQUIRED

We recommend using

a screwdriver to put this item

together. Do not use a power

drill, use the Allen Key provided

to assemble this product. Doing

this will prevent damage to the

product caused by over

tightened bolts.

NOT PROVIDE



PARTS LIST

A B DC

BOLTS

M6x45: 08pcs

WASHER

Ø6xØ19x2: 08pcs

SPRING WASHER

Ø6xØ11x1.2: 08pcs

ALLEN KEY

M4X59: 1 pc

3

DRESSER1 1PC

2

3

MIRROR 1PC

MIRROR SUPPORT 2PCS
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Attach the mirror (2) To the dresser (1) by the mirror support (3)

with bolts (A), washer (B), spring washer (C) and using allen key (D).

A B DC

BOLTS

M6x45: 08pcs

WASHER

Ø6xØ19x2: 08pcs

SPRING WASHER

Ø6xØ11x1.2: 08pcs

ALLEN KEY

M4X59: 1 pc

A

D

B

C
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ASSEMBLY COMPLETE
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B. Wall Strap

Ø4 x 15mm    2 pcs

A. Mounting Plate

4 pcs

1. Attach one Mounting Plate to the wall with the Large Screws. Make sure to attach the

Mounting Plate into a stud. If mounting into brick or masonry you will need to acquire wall

anchors.

2. Attach the second Mounting Plate to the funiture frame with the Short Screws.

3. Move the funiture to its final position. Thread a Wall Strap through the both Mounting

Plates and tighten until snug. Do not over tighten.

4. Make sure that the Mounting Plates are firmly attached to the wall and furniture and that

the Wall Strap is snug.

WALL BACK SIDE

SAFETY BRACKETS INTRUCTIONS

HARDWARE

This furniture poses a tipping risk and as such must be secured to a wall using the provided

tipping kit.

C. Large Screw

Ø5 x 40mm    4 pcs Ø4 x 20mm    4 pcs

D. Small Screw

D

B

C

A

A
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